
Optimisation-based Methodology for the
Design and Operation of Sustainable

Wastewater Treatment Facilities

Channarong Puchongkawarin

Submitted in part fulfilment of the requirements for the degree of
Doctor of Philosophy in Chemical Engineering of the Imperial College London

October 2015





Copyright Declaration

The copyright of this thesis rests with the author and is made available under a Creative

Commons Attribution Non-Commercial No Derivatives license. Researchers are free to

copy, distribute or transmit the thesis on the condition that they attribute it, that they

do not use it for commercial purposes and that they do not alter, transform or build upon

it. For any reuse or redistribution, researchers must make clear to other the license terms
[...]
treatment methods which are not commonly used with the main wastewater stream, such

as Anammox and nutrient recovery.

2.3 Energy Use in WWTPs and GHGs Emissions

Wastewater treatment is an energy intensive process as all steps in wastewater treatment

require energy for mixing, pumping and aeration. Energy consumption in WWTPs de-

pends on the location of the plant, size (population, organic/hydraulic loading), wastew-

ater characteristics and effluent requirements. The specific power consumption can be at-

tributed to the difference in the scale of the plants rather than different kinds of WWTPs

[62]. Typically, electricity consumption for wastewater treatment is about 1% (7,703

GWh/year) of the total UK demand, making it the fourth most energy intensive sector

[63] in the UK economy. WWTPs require energy in the range of 0.5-2.0 kWh/m3, but

less than 0.5 kWh/m3 for wastewater treatment without nutrient removal [64]. Different

stages in conventional WWTPs require different energy uses. Bod́ık and Kubaská [65]

reported on the specific energy demands of three treatment stages, which vary widely in

different countries, as presented in Table 2.1.

• Preliminary/Primary treatment - This includes wastewater collection, pump-

ing, screening, grit removal and sedimentation in the primary settling tanks. The

processes in this treatment step requires relatively low energy use (except wastew-

ater pumping). The average or range of energy consumption varies widely in the

literature from different countries. Sludge pumping is generally considered as the

largest energy use. However, efficiency of primary treatment affects energy use in

secondary treatment; for example, a lower efficiency in primary treatment may re-

quire more energy in terms of aeration to remove organic matter and nutrients in

secondary treatment.

• Secondary treatment - Aeration is considered to require the largest amount of

energy in secondary treatment. Typically, the aeration energy in biological treat-



2.3. Energy Use in WWTPs and GHGs Emissions 25

ment with nutrient removal can represent up to 50% of the overall WWTP operating

costs, or even higher [64]. Along with aeration, mixing and recirculation require sig-

nificant energy use, especially in the activated sludge system. Similarly, the range of

energy use in secondary wastewater treatment varies widely from country to country

[65].

• Tertiary treatment - This stage requires a relatively large amount of energy be-

cause of the demands from nutrient removal processes such as nitrification, denitri-

fication and biological P removal. Additionally, energy use can be even larger for

water reclamation/reuse, which may require advance treatment technologies such as

reverse osmosis to purify wastewater. It is worth noting that this treatment stage

is defined differently between countries.

Table 2.1: Energy use of primary, secondary and tertiary treatment in different countries
[65].

Country Energy consumption, kWh/m3

Primary treatment
USA 0.04
New Zealand 0.04 -0.19
Canada 0.02 - 0.1
Australia 0.01 - 0.37
Secondary treatment
Australia 0.305
China 0.29
Japan 0.304
USA 0.2
Sweden 0.42
Tertiary treatment
Japan 0.39-3.74
USA 0.43
Taiwan 0.41
New Zealand 0.49
Hungary 0.45-0.75
Singapore 0.72-0.92

More specifically, a domestic WWTP with activated sludge and anaerobic sludge diges-

tion consumes around 0.6 kWh/m3 of treated wastewater, which results mainly from the

supply of air for the activated sludge. However, biogas produced from sludge treatment

through anaerobic digestion can reduce the energy use for activated sludge by 25-50%. It



26 Chapter 2. Literature Review

is worth noting that further plant modifications may be able to reduce energy consump-

tion substantially, and capturing more energy can potentially transform wastewater into

a net energy producer instead of consumer [66]. Other wastewater treatment processes

including lagoons, trickling filters, activated sludge and advanced wastewater treatment

use energy of 0.09-0.29, 0.18-0.42, 0.33-0.6 and 0.31-0.4 kWh per m3 treated wastewater,

respectively [64]. Figure 2.7 represents typical energy use in a 10 million gallons per day

0

0.5

1

1.5

2

2.5

P
ow

er
u
se

[×
10

6
k
W

h
/y

r]

Main
Pumping

Primary
Treatment

Secondary
Treatment

Sludge
Treatment

30
ft

T
D
H

60
ft

T
D
H

P
ri
m
ar
y
T
re
at
m
en
t

P
ri
m
ar
y
S
et
tl
in
g

T
ri
ck
li
n
g
F
il
te
r
–
R
o
ck

T
ri
ck
li
n
g
F
il
te
r
–
P
la
st
ic

R
B
C

A
ct
iv
at
ed

S
lu
d
ge

–
C
oa
rs
e
B
u
b
b
le

A
ct
iv
at
ed

S
lu
d
ge

–
F
in
e
B
u
b
b
le

G
ra
v
it
y
T
h
ic
ke
n
in
g

D
A
F
T
h
ic
ke
n
in
g

A
n
ae
ro
b
ic

D
ig
es
ti
on A
er
ob

ic
D
ig
es
ti
on

V
ac
u
u
m

F
il
te
rs

C
en
tr
if
u
ge
s

B
el
t
F
il
te
rs

Figure 2.7: Typical energy use profile for 10 MGD WWTPs, modified from Owen [67].

(MGD) conventional WWTP with commonly used unit operations and processes. How-

ever, the energy consumption of WWTPs with smaller hydraulic capacities and more ad-

vanced treatment technologies generally require larger amounts of energy per unit volume.

Together with energy consumption, the WWTP is a source of greenhouse gas (GHGs)

emissions which are responsible for global climate change. It is found that around 45

million tons of CO2 is emitted annually in the U.S. because of organic waste degradation

apart from the GHG emissions generated from energy consumption [64]. Additionally,

worldwide wastewater is the fifth largest source of fugitive anthropogenic methane (CH4)

emissions. Worldwide wastewater contributes to 3% of the total nitrous oxide (N2O) emis-

sions, which is the sixth largest emission source [68]. Tribe [69] studied carbon emissions

from WWTPs at different levels of ammonia discharge based on tertiary nitrifying trick-



2.3. Energy Use in WWTPs and GHGs Emissions 27

ling filters. The specific carbon emissions were around 2.2 tCO2e/tNH3-N removed for the

ammonia discharge of 5 mg/L through nitrification. The situation was even worse because

the specific carbon emission rises significantly by almost 50% for an ammonia discharge

of 1 mg/L, as illustrated in Figure 2.8. Quantitatively, the whole life carbon emissions

over 40 years of a WWTP with 200,000 population equivalents is around 455,908 tCO2e

(11,398 tCO2/yr). It was found that the carbon emissions were dominated by carbon from

indirect emissions due to electricity use from the grid, and onsite generation. In addition,

2

2.5

3

3.5

4

4.5

5

15 5 2 1W
h
ol
e
li
fe

ca
rb
on

em
is
si
on

s
[t
C
O

2
e/
tN

H
3
-N

]

Treated effluent quality NH3-N [mg/L]

Figure 2.8: Whole life carbon and effluent quality for tertiary WWTPs, modified from
Tribe [69].

the biological approach for nitrogen removal based on nitrification and denitrification can

contribute to the generation of nitrous oxide (N2O). This is of particular concern because

the radiative forcing of N2O is 300-fold stronger than CO2, and it can react with ozone in

the stratosphere which can result in ozone layer depletion. Thus, small amounts of N2O

can potentially have an adverse impact on the environment. Ni et al. [70] reported that

N2O emissions currently accounts for 0.1-25% of the consumed nitrogen in the nitrification

and denitrification processes.

Interaction inside Wastewater Treatment Processes

After considering various wastewater and sludge treatment processes in WWTPs, it is also

important to view the whole picture of processes and interactions amongst them. This



28 Chapter 2. Literature Review

is because it has effects in several aspects in terms of process operation, effluent quality,

energy use and environmental impacts. Although it is more convenient to consider one

unit at a time, this may loose sight of interactions amongst them, and the interaction

between various treatment/ separation units makes process design and operation more

difficult to handle. Treated wastewater from one unit will affect the subsequent units,

and recycling within the plant makes the overall operation more complex. Similarly, the

total energy consumption and fugitive emissions in WWTPs are a function of interactions

among the treatment/ separation units. For instance, energy use for secondary treatment

is a function of primary treatment performance, and likewise, the energy requirement for

sludge treatment is affected by both primary and secondary treatment. Most stabilisa-

tion processes are energy efficient when organic matter is concentrated before treatment,

and depending on the wastewater characteristics, primary treatment can remove and con-

centrate organic matter by means of physical separation using small amounts of energy.

However, organic matter is not stabilised in this process and thus subsequent stabili-

sation processes are required. In many applications, the energy cost for removing and

concentrating organic matter in primary treatment can save a large amount of energy

that is otherwise required for subsequent processes. For example, the wastewater influent

is split in primary treatment: a fraction of solids is conveyed to sludge treatment, while

the remainder is sent to secondary treatment. Organic matter can be treated either in

the secondary treatment process or in sludge treatment (which includes secondary waste

activated sludge). If energy efficiency in sludge treatment is higher than in secondary

treatment, the preferred method is to remove as much organic matter as possible in the

primary treatment, sending this organic load to sludge treatment. In the case where there

is no primary treatment and the total organic matter is conveyed to secondary treatment,

this can lead to an increase in energy consumption [67].

Design and operation of secondary treatment will determine the fractions stabilised in

each sequence. In activated sludge, for example, SRT is used to determine the degree

of stabilisation, and this is more complete at long SRTs (less waste sludge generated).



2.4. Sustainable WWTPs 29

However, energy consumption due to aeration is higher at longer SRT. Sludge treatment,

e.g. anaerobic digestion, is also affected by activated sludge from waste sludge production.

When considering nitrification at long SRTs, the effect of secondary treatment SRT on

energy consumption can be more dramatic, but in general, shorter SRTs lead to overall

system energy efficiency. However, if sludge treatment is not energy efficient, the con-

verse of the above situation holds true. For medium and large scale WWTPs, wastewater

influent typically undergoes primary settling to remove 50-70% of the particulate matter

[17]. Primary settling has effects on both wastewater and sludge treatment, which turns

out to be lower oxygen demand and higher energy recovery. A practical approach to

enhancing primary sedimentation can be through chemical precipitation by adding metal

salts and/or polymers to enhance precipitation. The addition of chemicals can cause

the suspended particulates to aggregate together through coagulation and flocculation.

However, this may decrease the efficiency of nutrient removal in terms of denitrification

due to the absence of a carbon source. Gori et al. [71] investigated the effect of pri-

mary sedimentation on the energy footprint of wastewater treatment processes. Primary

sedimentation increases the solid fraction of COD sent to anaerobic digestion, and this

leads to an increase in biogas production, and energy recovery of up to 130%. It could

also reduce energy consumption by up to 13.5% compared to a scenario without primary

sedimentation.

2.4 Sustainable WWTPs

Economic and environmental crises have steadily increased due to an increase in energy

use and GHGs emissions, and the foreseeable depletion of non-renewable resources. These

problems have driven WWTPs toward a more sustainable utilization of wastewater, how-

ever, solving such problems is not a straightforward task. Baleta and McDonnell [72]

pointed out that there are conflicts between the European Union Water Framework Di-

rective (EU WFD) and the United Kingdom Climate Change Act (UK CCA). The EU

WFD aims to achieve good ecological and chemical status in inland and coastal waters by



30 Chapter 2. Literature Review

2015, which can be implemented by increasing effluent quality standards and removing

hazardous components from wastewater discharge. However, this requires addtional treat-

ment and consequently more carbon emissions, and it is estimated by the WFD that this

will result in an increase of 110,000 tonnes of carbon emissions per year.Unfortunately,

this contradicts the UK CCA policy which aims to reduce GHG emissions by 80% by 2050

from the baseline levels in 1990. Additionally, problems regarding climate variability, e.g.

rising temperature, drier summer, and more intense rainfall, can lead to a worsening of

the situation, e.g. risks of higher water demand from drought or flooding. Such con-

tradictions with respect to carbon emissions reduction and effluent quality requirements

present a moral dilemma in comparing two conflicting situations.

Sustainability as defined in Chapter 1 is becoming an increasingly important criterion

in WWTPs, but current practices in WWTPs are typically energy intensive and require

large investments, as well as operating costs. In addition, there is a significant amount

of both offsite and onsite GHGs emissions such as CO2, CH4, N2O and other volatile

compounds. At the same time, excess sludge is being produced and needs further treat-

ment and disposal. Finally, most of the valuable resources in wastewater such as NH+
4 -N,

PO3−
4 -P and heavy metals are removed instead of being recovered; without improvement

and process modification these can lower process sustainability significantly. Recently,

effort has been made by the wastewater treatment community to improve sustainability,

which includes the optimisation of energy use, resource recovery, efficiency of equipment

and energy costs.

For instance, the Strass WWTP in Austria has undergone excellent improvements towards

being more sustainable. It serves approximately 60,000-250,000 population-equivalent, de-

pending on the season (peak during the tourist season in the winter) and consists of a two-

stage biological treatment to remove organics and nutrients. Several efforts were made to

produce more electrical energy than the energy required for its operation. These include a

reduction in chemical cost and energy consumption through replacing old equipment with



2.4. Sustainable WWTPs 31

new/more efficient equipment, changing control/operational strategies and implementing

a sidestream nitrogen removal (DEMONR©). Additionally, new co-generation was used to

enhance the efficiency of electricity production. The WWTP could produce energy of up

to 8,500 kWh/day, while requiring only 7,869 kWh/day [73], and hence was energy neu-

tral. It becomes clear that WWTPs have considerable potential to become a sustainable

process, or even an energy exporting one. More generally, two main approaches may be

used in WWTP in order to improve sustainability, namely energy efficiency and resource

recovery.

2.4.1 Energy Efficiency for WWTPs

Water quality is the main concern in the wastewater industry to keep public trust [74].

WWTPs are traditionally designed to meet effluent requirements without taking energy

efficiency into account. Their design and operation are mostly based on intuition and

experience [17], rather than on optimal conditions [75], and hence WWTPs consequently

use a large amount of energy for process operation. More specifically, energy distribution

in a conventional WWTP is shown in Figure 2.9. It can be clearly seen that aeration

accounts for significant energy use, ranging from 50-75% of the total energy consumption

[64]; wastewater pumping and anaerobic digestion are also major energy intensive pro-